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-10 déRE— -10 déff 58
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-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
| = ekttt -s0d —
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-60 d
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-70 d
-80d
-90 dBm
Start 30.0 MHz 20005 pts Stop 9.0 GHz ] |[[ Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | __powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.80 dBm -50.80 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.71939 MHz -63.70 dBm -50.70 dB
860.000 MHz 1.000 GHz 100.000 kHz 951.96902 MHz -63.20 dBm -50.20 dB 860.000 MHz 1.000 GHz 100.000 kHz 919.50525 MHz -62.99 dBm -49.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68758 GHz -42.13 dBm -29.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68758 GHz -39.90 dBm -26.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87477 GHz -48.04 dBm -35.04 db 3.000 GHz 7.000 GHz 1.000 MHz 6.87377 GHz -48.13 dBm -35.13 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.37616 GHz -51.27 dBm -38.27 db 7.000 GHz 9.000 GHz 1.000 MHz 8.01800 GHz -51.56 dBm -38.56 dB
T ' i
Jid ) Ready (1T y )il ] Ready WUHERRRERD W y

Highest Channel / 64QAM

N/A

Spectrum

Ref Level 0.00 dBm Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit \rmck PABS
ine PURIOUS _LINE_ABS PABS
-10 defE—
SPURIOUS_LINE_ABS_
dem:
| —
i s "~ L
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o
Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW Frequency | __Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 814.80385 MHz -63.83 dBm -50.83 db
860.000 MHz 1.000 GHz 100.000 kHz 886,13193 MHz -63.11 dBm -50.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68758 GHz -42.46 dem -29.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -48.17 dBm -35.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79430 GHz -51.55 dBm -38.55 dB
- —
[ 1T ] Ready GHNRRRNED W8 /]

Date: 21.FEB.2019 15:15:18
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2801B

LTE Band 5/ 10MHz+10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 21.FEB.2019 14:19.05

Date: 21.FEB.2019 14:18:37

Spectrum mAu Spectrum "?
Ref Level 0.00 dem Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit lihetk PABS Limit ereck PAES
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-90 dem
Start 30.0 MHz 20005 pts Stop 9.0 GHz Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz 100,000 kHz 814.41154 MHz -63.92 dBm -50.98 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -64.21 dBm -51.21dB
860.000 MHz 1.000 GHz 100,000 kHz 938,95552 MHz -63.38 dBm -50.38 db 860.000 MHz 1.000 GHz 100.000 kHz 964.63268 MHz -63.53 dém -50.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66808 GHz -41.61 dBm -28.61 db 1.000 GHz 3.000 GHz 1.000 MHz 1.66708 GHz -40.14 dBém -27.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84377 GHz -49.40 dBm -36.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85077 GHz -49.35 dBm -36.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 5.87528 GHz -52.61 dBm -39.61 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.90577 GHz -52.80 dBm -39.50 dB
—
Jid ) Ready (| y )il ) Ready WRENNEERD W8 y]

Lowest Channel / 64QAM

N/A

Spectrum

Ref Level 0.00 dBm Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit (rwck PABS
ine PURIOUS _LINE_ABS PABS
-10 defE—
SPURIOUS_LINE_ABS_
dem:
s |
o
o
Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.63 dBm -50.63 dB
860.000 MHz 1.000 GHz 100.000 kHz 865.63218 MHz -63.66 dBm -50.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66708 GHz -42.75 dem -29.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.19 dBm -36.19 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.35941 GHz -52.42 dém -39.42 dB

L H J' Ready
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Report No. : FG8D2801B

LTE Band 5/ 10MHz+10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 21.FEB.2019 14:20.08

Date: 21, FEB.2019 14:20:34

Spectrum mAu Spectrum "?
Ref Level 0.00 dem Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz 100,000 kHz 812.05772 MHz -64.20 dBm -51.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -64.21 dBm -51.21dB
860.000 MHz 1.000 GHz 100,000 kHz 939.37531 MHz -63.63 dBm -50.63 db 860.000 MHz 1.000 GHz 100.000 kHz 948.05097 MHz -63.44 dBm -50.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -41.89 dBm -28.89 db 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -40.26 dBm -27.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88926 GHz -49.44 dBm -36.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -49.31 dBm -36.31 dB
7.000 GHz 9.000 GHz 1.000 MHz 5.33842 GHz -52.64 dBm -39.64 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.35641 GHz -52.67 dBm -39.67 dB
—
Jid ) Ready (| y )il ) Ready WRENNEERD W8 y]

Middle Channel / 64QAM

N/A

Spectrum

Ref Level 0.00 dBm Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep
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Start 30.0 MHz 20005 pts Stop 9.0 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit

30.000 MHz 815.000 MHz 100.000 kHz 806.95777 MHz -63.79 dém -50.79 dB
860.000 MHz 1.000 GHz 100.000 kHz 869.69015 MHz -63.77 dém -50.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -43.02 dem -30.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -49.48 dBm -36.48 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.36041 GHz -52.72 dém -39.72 dB
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Report No. : FG8D2801B

LTE Band 5/ 10MHz+10MHz

(Svecrn | EER) () (sveera &
Ref Level 0.00 dem Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit lihetk PABS Limit ereck PAES
ine SPURIOUS LINE ABS PABS ine $PURIOUS JINE ABS PASS
-10 déRE— g -10 ddRE— 58
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBrr -20 dem
-30 dBm -30 dem
-40 dBm ‘ -40 dem
‘ T -50 d " —
-60 d
o ot
-70d
-80 d
-90 dem
Start 30.0 MHz 20005 pts Stop 9.0 GHz Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz 100,000 kHz 811.27311 MHz -64.20 dBm -51.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -64.29 dém -51.29 dB
860.000 MHz 1.000 GHz 100,000 kHz 976.45677 MHz -63.71 dBm -50.71 dB 860.000 MHz 1.000 GHz 100.000 kHz 928.04098 MHz -63.52 dém -50.52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67858 GHz -41.58 dBm -28.58 db 1.000 GHz 3.000 GHz 1.000 MHz 1.67758 GHz -40.17 dBm -27.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -49.33 dBm -36.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.36 dBm -36.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 5.88628 GHz -52.74 dBm -39.74 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.87928 GHz -52.40 dBm -39.40 dB
—
Jid ) Ready (| y )il ) Ready WRENNEERD W8 y]
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Spectrum
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 814.80385 MHz -64.35 dBm -51.35 dB
860.000 MHz 1.000 GHz 100.000 kHz 906,49175 MHz -63.34 dBm -50.34 db
1.000 GHz 3.000 GHz 1.000 MHz 1.67758 GHz -42.08 dBm -29.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -49.50 dBm -36.50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.37591 GHz -52.76 dBm -39.76 dB
3 —
[ ]’[ J Ready CHENNREED W8 Y
Date: 21.FEB.2019 14:21:55
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Report No. : FG8D2801B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0016
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG8D2801B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0066
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0082
-30 Normal Voltage 0.0073
20 Maximum Voltage 0.0083
20 Normal Voltage 0.0000
20 Battery End Point 0.0112

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XS2

Page Number

1 A557 of A563

Report Issued Date : Feb. 27,2019

Report Version




saronas. FCC RF Test Report

Report No. : FG8D2801B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0063

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0065
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0042

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG8D2801B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0028
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG8D2801B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0085
40 Normal Voltage 0.0062
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0065

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0071
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0080

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0016
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0027
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0342
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0052
40 Normal Voltage 0.0032
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5004 -44.41 -25 -19.41 -54.62 3.03 13.24 H
7504 -56.56 -25 -31.56 -66.01 3.56 13.01 H
10000 -57.65 -25 -32.65 -67.17 3.92 13.44 H
Lowest
5000 -41.64 -25 -16.64 -51.85 3.03 13.24 \%
7504 -57.19 -25 -32.19 -66.64 3.56 13.01 \%
10000 -58.87 -25 -33.87 -68.39 3.92 13.44 \%
5052 -44.30 -25 -19.30 -54.51 3.03 13.24 H
7580 -54.56 -25 -29.56 -64.01 3.56 13.01 H
10100 -57.01 -25 -32.01 -66.53 3.92 13.44 H
Middle
5052 -43.41 -25 -18.41 -53.62 3.03 13.24 \%
7580 -57.93 -25 -32.93 -67.38 3.56 13.01 \%
10100 -58.21 -25 -33.21 -67.73 3.92 13.44 \%
5100 -46.69 -25 -21.69 -56.90 3.03 13.24 H
7652 -57.43 -25 -32.43 -66.88 3.56 13.01 H
10200 -57.38 -25 -32.38 -66.90 3.92 13.44 H
Highest
5104 -46.52 -25 -21.52 -56.73 3.03 13.24 \%
7652 -57.07 -25 -32.07 -66.52 3.56 13.01 \%
10200 -57.95 -25 -32.95 -67.47 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1400 -68.68 -13 -55.68 -69.89 2.319 5.68 H
2098 -66.87 -13 -53.87 -67.50 3.02 5.80 H
2798 -65.49 -13 -52.49 -67.95 3.27 7.88 H
Lowest
1400 -68.59 -13 -55.59 -69.80 2.32 5.68 \%
2098 -66.86 -13 -53.86 -67.49 3.02 5.80 \%
2798 -65.64 -13 -52.64 -68.10 3.27 7.88 \%
1406 -67.45 -13 -54.45 -68.66 2.319 5.68 H
2108 -51.98 -13 -38.98 -52.61 3.02 5.80 H
2812 -65.06 -13 -52.06 -67.52 3.27 7.88 H
Middle
1406 -63.68 -13 -50.68 -64.89 2.32 5.68 \%
2110 -62.43 -13 -49.43 -63.06 3.02 5.80 \%
2812 -65.00 -13 -52.00 -67.46 3.27 7.88 \%
1414 -68.16 -13 -55.16 -69.37 2.319 5.68 H
2120 -61.33 -13 -48.33 -61.96 3.02 5.80 H
2826 -64.80 -13 -51.80 -67.26 3.27 7.88 H
Highest
1414 -65.06 -13 -52.06 -66.27 2.32 5.68 \%
2120 -58.50 -13 -45.50 -59.13 3.02 5.80 \%
2826 -64.90 -13 -51.90 -67.36 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1554 -67.18 -13 -54.18 -68.89 2.23 6.09 H
2332 -49.99 -13 -36.99 -50.52 2.83 5.51 H
3108 -62.23 -13 -49.23 -64.17 3.21 7.30 H
Lowest
1554.68 -65.76 -13 -52.76 -67.47 2.23 6.09 \%
2332 -46.09 -13 -33.09 -46.62 2.83 5.51 \%
3108 -62.28 -13 -49.28 -64.22 3.21 7.30 \%
1560 -65.08 -40 -25.08 -68.94 2.23 6.09 H
2340 -50.88 -13 -37.88 -51.41 2.83 5.51 H
3120 -63.10 -13 -50.10 -65.04 3.21 7.30 H
Middle
1560 -64.43 -40 -24.43 -68.29 2.23 6.09 \%
2340 -47.37 -13 -34.37 -47.90 2.83 5.51 \%
3120 -62.23 -13 -49.23 -64.17 3.21 7.30 \%
1564 -64.57 -40 -24.57 -68.43 2.23 6.09 H
2348 -44.33 -13 -31.33 -44.86 2.83 5.51 H
3132 -63.13 -13 -50.13 -65.07 3.21 7.30 H
Highest
1564 -64.48 -40 -24.48 -68.34 2.23 6.09 \%
2348 -45.96 -13 -32.96 -46.49 2.83 5.51 \%
3132 -61.46 -13 -48.46 -63.40 3.21 7.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency ERP Limit O."e.r S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1556 -64.90 -13 -51.90 -66.61 2.23 6.09 H
2332 -47.24 -13 -34.24 -47.77 2.83 5.51 H
3108 -62.00 -13 -49.00 -63.94 3.21 7.30 H
Middle
1556 -64.01 -13 -51.01 -65.72 2.23 6.09 \%
2332 -50.80 -13 -37.80 -51.33 2.83 5.51 \%
3108 -60.51 -13 -47.51 -62.45 3.21 7.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 25/ 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3702 -59.42 -13 -46.42 -64.29 3.55 8.42 H
5553 -57.69 -13 -44.69 -64.03 4.34 10.68 H
7404 -52.53 -13 -39.53 -59.33 5.14 11.94 H
Lowest
3702 -60.00 -13 -47.00 -64.87 3.55 8.42 \%
5553 -57.61 -13 -44.61 -63.95 4.34 10.68 \%
7404 -52.30 -13 -39.30 -59.10 5.14 11.94 \%
3741 -61.35 -13 -48.35 -66.22 3.55 8.42 H
5613 -55.24 -13 -42.24 -61.58 4.34 10.68 H
7485 -52.36 -13 -39.36 -59.16 5.14 11.94 H
Middle
3741 -61.25 -13 -48.25 -66.12 3.55 8.42 \%
5613 -57.29 -13 -44.29 -63.63 4.34 10.68 \%
7485 -52.13 -13 -39.13 -58.93 5.14 11.94 \%
3792 -60.77 -13 -47.77 -65.64 3.55 8.42 H
5688 -57.32 -13 -44.32 -63.66 4.34 10.68 H
7584 -52.09 -13 -39.09 -58.89 5.14 11.94 H
Highest
3792 -60.67 -13 -47.67 -65.54 3.55 8.42 \%
5688 -57.48 -13 -44.48 -63.82 4.34 10.68 \%
7584 -51.42 -13 -38.42 -58.22 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B4 of B10
TEL : +86-512-57900158 Report Issued Date : Feb. 27, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XS2



s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1648 -68.50 -13 -55.50 -69.71 2.319 5.68 H
2474 -45.09 -13 -32.09 -45.72 3.02 5.80 H
3300 -64.27 -13 -51.27 -66.73 3.27 7.88 H
Lowest
1648 -68.25 -13 -55.25 -69.46 2.32 5.68 \%
2474 -50.42 -13 -37.42 -51.05 3.02 5.80 V
3300 -65.21 -13 -52.21 -67.67 3.27 7.88 V
1660 -66.11 -13 -53.11 -67.32 2.319 5.68 H
2490 -42.75 -13 -29.75 -43.38 3.02 5.80 H
3318 -65.39 -13 -52.39 -67.85 3.27 7.88 H
Middle
1660 -67.20 -13 -54.20 -68.41 2.32 5.68 V
2490 -51.46 -13 -38.46 -52.09 3.02 5.80 V
3318 -65.60 -13 -52.60 -68.06 3.27 7.88 V
1670 -68.93 -13 -565.93 -70.14 2.319 5.68 H
2504 -48.77 -13 -35.77 -49.40 3.02 5.80 H
3342 -65.11 -13 -52.11 -67.57 3.27 7.88 H
Highest
1670 -68.89 -13 -55.89 -70.10 2.32 5.68 V
2504 -54.73 -13 -41.73 -55.36 3.02 5.80 V
3342 -65.15 -13 -52.15 -67.61 3.27 7.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 41/ 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
4995 -54.93 -25 -29.93 -60.94 4.20 10.21 H
7490 -54.37 -25 -29.37 -61.23 5.12 11.98 H
9990 -57.61 -25 -32.61 -64.65 5.86 12.90 H
Lowest
4995 -50.85 -25 -25.85 -56.86 4.20 10.21 \%
7490 -58.22 -25 -33.22 -65.08 5.12 11.98 V
9990 -59.85 -25 -34.85 -66.89 5.86 12.90 V
5170 -56.36 -25 -31.36 -62.37 4.20 10.21 H
7750 -54.13 -25 -29.13 -60.99 5.12 11.98 H
10332 -58.15 -25 -33.15 -65.19 5.86 12.90 H
Middle
5170 -53.90 -25 -28.90 -59.91 4.20 10.21 V
7750 -49.32 -25 -24.32 -56.18 5.12 11.98 V
10332 -58.55 -25 -33.55 -65.59 5.86 12.90 V
5340 -52.97 -25 -27.97 -58.98 4.20 10.21 H
8015 -54.45 -25 -29.45 -61.31 5.12 11.98 H
10683 -58.32 -25 -33.32 -65.36 5.86 12.90 H
Highest
5340 -50.21 -25 -25.21 -56.22 4.20 10.21 V
8015 -57.75 -25 -32.75 -64.61 5.12 11.98 V
10683 -58.01 -25 -33.01 -65.05 5.86 12.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3423 -40.53 -13 -27.53 -51.27 2.604 13.34 H
5133 -47.78 -13 -34.78 -58.29 3.011 13.52 H
6843 -55.26 -13 -42.26 -65.46 3.271 13.47 H
Lowest
3423 -42.70 -13 -29.70 -53.44 2.604 13.34 \%
5133 -47.73 -13 -34.73 -58.24 3.011 13.52 \%
6843 -54.89 -13 -41.89 -65.09 3.271 13.47 \%
3471 -38.93 -13 -25.93 -49.67 2.604 13.34 H
5208 -45.09 -13 -32.09 -55.60 3.011 13.52 H
6945 -53.89 -13 -40.89 -64.09 3.271 13.47 H
Middle
3471 -43.20 -13 -30.20 -53.94 2.604 13.34 \%
5208 -42.23 -13 -29.23 -52.74 3.011 13.52 \%
6945 -53.37 -13 -40.37 -63.57 3.271 13.47 \%
3522 -46.57 -13 -33.57 -57.31 2.604 13.34 H
5283 -49.16 -13 -36.16 -59.67 3.011 13.52 H
7044 -52.88 -13 -39.88 -63.08 3.271 13.47 H
Highest
3522 -49.23 -13 -36.23 -59.97 2.604 13.34 \%
5283 -53.17 -13 -40.17 -63.68 3.011 13.52 \%
7044 -52.50 -13 -39.50 -62.70 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 71/ 20MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1328 -68.09 -13 -55.09 -69.02 2.06 5.14 H
1992 -47.82 -13 -34.82 -48.04 2.57 4.94 H
2656 -64.11 -13 -51.11 -65.19 3.04 6.27 H
Lowest
1328 -68.65 -13 -55.65 -69.58 2.06 5.14 \%
1992 -51.26 -13 -38.26 -51.48 2.57 4.94 V
2656 -64.35 -13 -51.35 -65.43 3.04 6.27 V
1348 -67.44 -13 -54.44 -68.37 2.06 5.14 H
2022 -46.91 -13 -33.91 -47.13 2.57 4.94 H
2696 -64.26 -13 -51.26 -65.34 3.04 6.27 H
Middle
1348 -67.77 -13 -54.77 -68.70 2.06 5.14 V
2022 -43.78 -13 -30.78 -44.00 2.57 4.94 V
2696 -63.46 -13 -50.46 -64.54 3.04 6.27 V
1358 -67.90 -13 -54.90 -68.83 2.06 5.14 H
2038 -60.30 -13 -47.30 -60.52 2.57 4.94 H
2716 -62.27 -13 -49.27 -63.35 3.04 6.27 H
Highest
1358 -67.44 -13 -54.44 -68.37 2.06 5.14 V
2038 -62.50 -13 -49.50 -62.72 2.57 4.94 V
2716 -62.48 -13 -49.48 -63.56 3.04 6.27 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B
For CA:
LTE Band 5B_CA / 10MHz+10 MHz / QPSK
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1668 -68.67 -13 -55.67 -69.88 2.32 5.68 H
2500 -62.90 -13 -49.90 -63.53 3.02 5.80 H
3336 -65.11 -13 -52.11 -67.57 3.27 7.88 H
Lowest
1668 -68.84 -13 -55.84 -70.05 2.32 5.68 \%
2500 -64.54 -13 -51.54 -65.17 3.02 5.80 \%
3336 -64.97 -13 -51.97 -67.43 3.27 7.88 \%
1672 -68.24 -13 -55.24 -69.45 2.32 5.68 H
2506 -56.11 -13 -43.11 -56.74 3.02 5.80 H
3348 -65.18 -13 -52.18 -67.64 3.27 7.88 H
Middle
1672 -68.22 -13 -55.22 -69.43 2.32 5.68 \%
2510 -55.23 -13 -42.23 -55.86 3.02 5.80 \%
3348 -65.14 -13 -52.14 -67.60 3.27 7.88 \%
1678 -68.52 -13 -55.52 -69.73 2.32 5.68 H
2516 -55.90 -13 -42.90 -56.53 3.02 5.80 H
3354 -64.86 -13 -51.86 -67.32 3.27 7.88 H
Highest
1678 -68.93 -13 -55.93 -70.14 2.32 5.68 \%
2516 -59.57 -13 -46.57 -60.20 3.02 5.80 \%
3354 -64.74 -13 -51.74 -67.20 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG8D2801B

LTE Band 41C_CA / 15MHz+10MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5030 -55.48 -25 -30.48 -61.49 4.20 10.21 H
7545 -56.79 -25 -31.79 -63.65 5.12 11.98 H
10059 -58.10 -25 -33.10 -65.14 5.86 12.90 H
Lowest
5030 -52.05 -25 -27.05 -58.06 4.20 10.21 \%
7545 -58.35 -25 -33.35 -65.21 5.12 11.98 V
10059 -59.67 -25 -34.67 -66.71 5.86 12.90 V
5190 -56.02 -25 -31.02 -62.03 4.20 10.21 H
7785 -59.22 -25 -34.22 -66.08 5.12 11.98 H
10380 -58.44 -25 -33.44 -65.48 5.86 12.90 H
Middle
5190 -51.30 -25 -26.30 -57.31 4.20 10.21 V
7785 -59.11 -25 -34.11 -65.97 5.12 11.98 V
10380 -59.07 -25 -34.07 -66.11 5.86 12.90 V
5360 -54.86 -25 -29.86 -60.87 4.20 10.21 H
8040 -59.77 -25 -34.77 -66.63 5.12 11.98 H
10719 -58.27 -25 -33.27 -65.31 5.86 12.90 H
Highest
5360 -50.64 -25 -25.64 -56.65 4.20 10.21 V
8040 -60.09 -25 -35.09 -66.95 5.12 11.98 V
10719 -58.03 -25 -33.03 -65.07 5.86 12.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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